
WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 1 of 59 

Waste Water Discharge Authorisation 

Application Form 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie         Email: info@epa.ie 

EPA Ref. No: 
(Office use only)

http://www.epa.ie/
mailto:info@epa.ie


WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 2 of 59 

ABOUT THIS APPLICATION FORM 

This Application Form is for the purpose of making an application for a Waste Water Discharge 

Authorisation under the European Union (Waste Water Discharge) Regulations 2007 to 2020, or for the 
[...]
 

C New application for a licence for discharges (>500 P.E)  

D New application for a certificate for discharges (< 500 P.E.)  

 
If A or B are applicable, provide the following information: 

Current EPA Authorisation Register Number(s) D0056-01 

 

If A is applicable, provide the following information: 

Grounds for review on which the application is being made:  

Uisce Éireann are submitting this licence review of the existing Waste Water Discharge Licence 
(WWDL) (Reg No. D0056-01) for the Midleton Agglomeration in accordance with Regulation 
14(1)(b) of the European Union (Waste Water Discharge) Regulations 2007-2020 (as amended) to 
the Environmental Protection Agency (EPA).  
 
This review includes for the amalgamation of the Carrigtwohill agglomeration into the above 
licence, thereby giving an agglomeration with a total design p.e. of 48,750. This p.e. is a 
combination of the design p.e. for Carrigtwohilll Wastewater Treatment Plant (WwTP), Midleton 
WwTP, and Industrial Emission (IE) discharges downstream of the Midleton WwTP. 
 
The reasons for the review of the Midleton licence (D0056-01) are due to: 
  



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 5 of 59 
 

1. Industrial  connection (P1103-01 - Dairygold Co-operative Society Ltd. and TINE) into 

the UÉ network downstream of the Midleton WwTP 

2. The amalgamation of Carrigtwohill and Environs licence into the Midleton licence, 

thereby resulting in an increase in PE over that which is authorised in the Midleton 

Licence 

3. Change to Emission Limit Values (ELVs) (e.g, replacing TON and NH3 ELVs with DIN for 

Carrigtwohill and pH range change for Midleton) deemed necessary to support the 

water quality objectives of the receiving waterbodies.  

 

Some relevant changes to the Midleton Licence as a result of this review include: 

 

4. The regularisation of a number of additional overflows  

5. Agglomeration boundary changes 

6. Change to the Carrigtwohill downstream ambient monitoring station  
 

 

If C or D are applicable, provide the following information:  

Date on which the waste water works became / 
becomes operational: Not applicable 

 

In the case of an application for a licence (review), confirm the agglomeration population equivalent 

(p.e.):  

 

Table 3 - Agglomeration p.e. thresholds 

Discharges from agglomerations with a p.e. of 
Tick as appropriate 

(✓) 

more than 10,000 ✓ 

2,001 to 10,000  

1,001 to 2,000  

500 to 1,000  

 



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 6 of 59 
 

B.1.2  Applicant’s Details 

Provide the following information: 

Table 4 - Name and Address of Applicant 

Name*: Uisce Éireann 

Address: 

Colvill House 

24-26 Talbot Street 

Dublin 1 

CRO Number: 530363 

Tel: 01 8925000 

e-mail: WasteWaterLicensingSouthern@water.ie 

*This should be the name of the water services authority in whose ownership or control the waste water 
works is vested. 

 

Note that only application documentation submitted by the applicant and by the nominated person will 

be deemed to have come from the applicant. 

 

Table 5 – Name and Address for Correspondence  

Name*: Peter Keegan 

Address: 
Colvill House 
24-26 Talbot Street 
Dublin 1 

Tel: 01 8925000 

e-mail: WasteWaterLicensingSouthern@water.ie 

*This should be the name of person nominated by the water services authority for the purposes of the 
application. 
 

 

 

 

 

 

 



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 7 of 59 
 

B.2.  Agglomeration Details 
This part of the form collects details of the agglomeration, the waste water works and any associated 
waste water treatment plant, capacity details and waste water inputs. 
 

B.2.1 Agglomeration name and Geographical Location 

Table 6 - Agglomeration Name and Location 

Name of Agglomeration:  Midleton-Carrigtwohill 

Name of townland or townlands of the 

agglomeration served by a waste water works to 

which the application relates:  

 

Ballyrichard Beg, Clyduff, Carrigane, 
Kilmountain, Carrigona, Mogeely, Clashduff, 
Gortnamucky, Gortagousta, Anngrove, 
Ballyannan, Baneshane, Gurteenina, 
Broomfield West, Knockgriffen (Barrymore), 
Park North, Whiterock, Burgesland, Glebe, 
Carrigeennamoe, Tullagreen, Ballynacorra 
East, Ballyvodock East, Kilbree, Killacloyne, 
Ballyrichard More, Ballynacorra, 
Ballynacorra West, Killamucky, Townparks, 
Castleredmond, Stumphill, Fahydorgan, 
Broomfield East, Carrigtohill, Bawnward 
East, Bawnyard West, Knockgriffen 
(Imokilly), Park South, Cahermone, Terry’s-
land, Carrigagour, Ballynabointra, Water-
Rock, Churchtown, Rathcoursey West, 
Loughatalia, Knockgorm, School-land, 
Ballycrenane Beg, Garryduff, Rathcoursey 
East, Woodstock, Ballyedekin, Ballyadam, 
Killeagh, Dunsfort, Ballynascarthy, 
Oatencake, Foaty, Carrigatogher, Springhill, 
Poulaniska, Knockasturkeen, Scarriff, 
Carhoo, Innygraga, Barryscourt, Tead More, 
Loughaderry, Curragh, and Butlerstown 

Included on EPA Waste Water Priority List?  Yes (Midleton only) 

Included on European Commission infringement list?    Yes (Midleton only) 

 



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 8 of 59 
 

B.2.2  Waste water works and associated Waste Water Treatment Plant(s)  

Table 7 - Waste Water Works 

Description of the existing waste 

water works (as per D0056-01):   

Midleton is a settlement located approximately 20km east of Cork 
City on the Owennacurra River and the N25 road, connecting Cork 
to Rosslare. It is an important metropolitan of Cork City. The 
WwTP is in the townland of Garryduff in the southeast of 
Midleton and serves the agglomeration of Midleton.  
 
The wastewater in the agglomeration is collected in a partially 
combined foul and surface water drainage network. 
 
The Midleton agglomeration is currently non-compliant with 
Article 3 of the Urban Wastewater Treatment Directive (UWWTD) 
(91/271/EEC) and as such is the subject of an infringement notice 
from the European Court of Justice (ECJ). Uisce Éireann has 
committed that all works necessary to achieve network 
compliance in Midleton will be completed by Q4 2029. 
 
The treated wastewater arising from the Midleton agglomeration 
is a mix of domestic, commercial, and industrial and varies daily, 
weekly, and seasonally. Irish Distillers (P0442-02) and Dairygold 
Co-operative Society Ltd. and TINE (P1103-01) treated effluent 
bypasses the Midleton WwTP and combines with treated effluent 
from the Midleton WwTP before discharging to the North Channel 
at NGR 186177E, 69506N. The inclusion of the P1103-01 industrial 
connection into the UÉ network, is one of the key drivers of the 
WWDL review.   
 
Midleton WwTP 
The WwTP is located at NGR 187505E, 72801N and has a design 
capacity of 15,000 p.e, following an upgrade to the plant in 2012. 
The current organic loading (peak weekly load) is 16,652 p.e. 
(Source: 2022 AER), and therefore the plant is currently 
organically overloaded.  
 
The current WwTP provides secondary treatment using extended 
aeration followed by clarification, and tertiary treatment via UV 
disinfection of the final effluent. The original Midleton WwTP 
which opened in 2000 has two identical Streams, Stream 1 and 
Stream 2. In early 2012 an additional third treatment stream 
(Stream 3) was constructed as part of improvement works to 
increase the capacity of the plant by 50%.  
 
The main WwTP process stages consist of the following: 
 

• Inlet Works – The inlet works consist of 2 no. screens, 2 
no. macerator pumps and liquid separator, aerated grit 
and grease removal system, flow measurement and grit 
classifier with 3 no. grit suction pumps, gas detection 
system, 2 no. air blowers and skip. 



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 9 of 59 
 

• Aeration System – Secondary treatment is provided at 
the WwTP via extended aeration. Screened influent 
passes to the aeration tanks, the aeration system 
comprises 2 no. separate lanes, with 4 no. aeration 
chambers per lane. The first chamber acts as an anoxic 
zone, each chamber is equipped with fine bubble 
membrane disc aeration under dissolved oxygen control. 
A central mixer in each cell ensures adequate mixing 
during those periods when the air supply to the diffusers 
is switched off, due to high dissolved oxygen. For Stream 
3, in addition to an anoxic zone, there is also an anaerobic 
zone in the aeration system.  

• Settlement – There are 3 no. final settlement tanks. 
Surplus Activated Sludge (SAS) is withdrawn between the 
aeration tank and final settlement tank for each process 
stream. The SAS is pumped to 1 no. 5.4m diameter picket 
fence thickener for thickening from 0.5% to 3% Dry Solids. 
Return Activated Sludge (RAS) is withdrawn from the 
bottom of each final settlement tank and is pumped back 
into the inlet of the aeration tank via the RAS Pumping 
Station.  

• UV Disinfection – There are two separate UV systems on 
the outlet from the Midleton WwTP. Streams 1 and 2 are 
treated using a Wedeco system and Stream 3 is treated 
using a Trojan system.  

• Sludge Treatment – The sludge treatment process 
consists of a raw sludge holding tank, sludge return 
chamber with 2 no. RAS pumps, SAS chamber with 2 no. 
SAS pumps, a sludge holding tank with a picket fence 
thickener, and a dewatering room.  

 
The design flows for the Midleton WwTP are provided below: 
 

Parameter Design Flow Rate 

Dry Weather Flow 
(DWF) 

3,456 m3/d 

Peak Hydraulic Capacity 
– as constructed  

10,368 m3/d 

 
Treated effluent from the WwTP discharges to the North Channel 
Great Island transitional waterbody at Rathcoursey via a diffuser 
after passing through Rathcoursey Tidal Holding Tank at NGR 
186177E, 69506N (SW001). The Rathcoursey Holding Tank also 
collects the treated wastewater from Industrial discharges P0442-
02 and P1103-01. There are two sets of monitoring undertaken at 
Midleton, at the primary discharge point to meet Licence ELV’s, 
and at the WwTP to meet UWWTD requirements. 
 
The existing licensed ELVs as per Schedule A and Condition 2.1. of 
the D0056-01 licence for the primary discharge (SW001) from 
Midleton WwTP are tabled below.  



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 10 of 59 
 

 

Parameter Emission Limit Value 

BOD 25 mg/l 

COD 125 mg/l 

Suspended Solids 35 mg/l 

Total Nitrogen (as N) 15 mg/l 

Ortho-P (as P) 2 mg/l 

E.Coli GM ≤250 ec/100mls & 
95%ile ≤ 1000 ec/100mls 

pH 6.5 - 9 

 
As the existing Midleton primary discharge is a combined outfall 
and discharges treated effluent from Midleton WwTP, Industries 
P0442-02 and P1103-01, the following ELVs currently apply 
directly at the Midleton WwTP as per condition 4.16 of the 
original licence in order to comply with the UWWTD 
requirements. Compliance at the WwTP is monitored under 
SW100. 
 

Parameter Emission Limit Value at 
WwTP 

BOD 25 mg/l 

COD 125 mg/l 

Suspended Solids 35 mg/l 

Total Nitrogen (as N) 15 mg/l 

 
For further details on the discharges applicable to the Midleton 

functional area, refer to existing Discharge Scenario as per D0056-

01 below.  
 
Network Pumping Stations  
There are 22 no. Pumping Stations on the Midleton network. 8 no. 
Pumping Stations have associated Dual Function Overflows i.e., 
overflows which can act as a Storm Water Overflow (SWO) or as 
an Emergency Overflow (EO) depending on the event. 3 no. have 
EOs only. The remaining 11 no. Pumping Stations have no 
overflows associated with them.  
 
Details of the Pumping Stations in the Midleton agglomeration 
their locations (NGRs) and their associated type of discharge are 
provided below: 
 

Pumping Station (PS) 
Discharge 

Type 
Pumping Station 
Location (NGR) 

Bailick No.1 PS SWO/EO * 188023, 73121 

Bailick No.2 PS SWO/EO * 188077, 72532 

Ballinacurra No.1 PS EO  188366, 71772 

Ballinacurra No.2 PS SWO/EO * 188521, 71770 

Bailick No.3 PS EO 188341, 72094 



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 11 of 59 
 

Dwyers Road PS SWO/EO * 187482, 72922 

Oakwood PS EO 188768, 73168 

Roxboro Mews PS SWO/EO 188327, 73378 

The Rock PS SWO/EO 188276, 73227 

Roxboro Housing 
Estate PS 

SWO/EO 188337, 73316 

Old Youghal Road PS SWO/EO 188734, 73020 

Lake View PS 
Not 
Applicable 

188534, 72618 

Dungourney Road PS  
Not 
Applicable 

188624, 74012 

Beechwood Housing 
Estate PS 

Not 
Applicable 

188773, 73172 

Willowbank Housing 
Estate PS 

Not 
Applicable 

187438, 74636 

The Lodge PS 
Not 
Applicable 

188610, 73296 

Hyde Park PS 
Not 
Applicable 

188645, 71246 

Millbrook Housing 
Estate PS 

Not 
Applicable 

187723, 74050 

Abbeywood PS 
Not 
Applicable 

186624, 73323 

Broomfields PS 
Not 
Applicable 

188731, 74718 

Castle Rock Housing 
Estate PS 

Not 
Applicable 

186391, 73182 

Tir Cluain PS 
Not 
Applicable 

187273, 75201 

* Currently licensed  under D0056-01 

 
Refer to the subsections below for details on the number and type 
of waste water discharges from the agglomeration, including 
those proposed under this WWDL review application. 

Description of the existing waste 

water works (as per D0044-01):   

Carrigtwohill is a town located 14 km east of Cork City along the 
N25. Carrigtwohill is an important hub for many pharmaceutical 
and biotechnology industries in Cork. The WwTP is located in the 
townland of Tullagreen to the south of the town and can be 
accessed via the R624.  
 
The waste water in Carrigtwohill is collected in a partially 
combined waste water network.  
 
The waste water from the agglomeration arises from domestic 
and industrial loads. Sewage from industry is collected via the 
public sewer and is combined with domestic waste water before 
entering the WwTP.  
 
Carrigtwohill WwTP 



WWDA Application – Application Form Version 2. Date of Issue: 01/09/2022 

Page 12 of 59 
 

The WwTP is located at Tullagreen, Carrigtwohill. In June 2016 a 
new WwTP was commissioned which increased the WwTP 
capacity to 30,000 p.e. The current organic loading (peak weekly 
load) is 8,654 p.e. (Source: 2022 AER).  
 
The current WwTP provides tertiary N and P removal. The 
treatment process is Nerada (Aerobic Granular Sludge process) 
which provides for N and P removal. A backup chemical dosing 
system is also provided for P removal. 
 
The main WwTP process stages consist of: 

• Inlet Works: The waste water delivery to the works is by 
gravity and pumping from three forward pumping 
stations. (i.e., Barryscourt Pumping Station, IDA No.1  
Pumping Station, and Old Cobh Road Pumping Station 
complete with storm tanks). 

• Preliminary Treatment: Flows are stored in the inlet 
sump until the foul pumps are activated, delivering flow 
to the preliminary works which consists of inlet fine 
screens and aerated grit/grease removal of Oils, Fats, and 
Grease. 

• Secondary Biological Treatment: Secondary treatment is 
provided at the WwTP using Nereda technology. The pre-
treated influent flows by gravity to an influent buffer in 
between Nereda cycles, which is then pumped to the 
Nereda reactors during the feeding stage, only 1 no. 
Nereda reactor is in the feed phase at a time. Aeration is 
assisted by 2 no. Nereda reactors supported by 2 (+1) 
blowers (blower group dedicated to aeration header, 
aeration header dedicated to Nereda reactor). This allows 
for nutrient removal (Phosphorus and Nitrogen) to 
achieve annual mean standards.  

• Tertiary Treatment: The treatment process Nerada 
(Aerobic Granular Sludge process) provides for Nitrogen 
and Phosphorous removal. A backup chemical dosing 
system is also provided for Phosphorus removal. 

• Sludge Treatment: The WwTP comprises a sludge 
reception and can facilitate the storage of imported 
sludge. Sludge from the sludge buffer tank is pumped to 
the Picket Fence Thickener (PFT). Sludge dewatering is 